
We Are
Ready To Help You

Phone  :  +1 2334 5567

Email  :  Company22@domain.com

Address  :  1234 Main Street, Texas

Instagram : @Companyhere2019

Twitter : @Companyhere2019

One

N o v e m b e r  2 0 2 2

J o i n t N e w s l e t t e r - N o v e m b e r 2 0 2 2

Water

B r o u g h t

t o y o u b y :



Table of Contents
Message from MeWEA President….………………………………………………………………….. 

Message from MWUA President….………………………………………………………………….. 

Events Calendar………………………………………….….………………………………………………………………….. 

Upcoming Trainings…………………….……………………………………………………………………………….…

MWUA’s 2nd Annual Trustee Training…………………………………………………………

License Renewal for Operators……….……………………………………………………………….. 

Job Openings…………………………………………………..…………………………………………………………………...
[...]
areas that must contend with high levels and/or constant flows of
vegetation. Scrapers have been uniquely designed to remove all sizes of
vegetation, while subsequently providing fine levels of screening. More
impressively, this is done with minimal to no blinding nor head loss. Another
great feature is that this technology is wildlife safe, with its low operating
speed of less than 2 rpm. You can read more about it here.

Maine Water Utilities Association is excited to
announce their ability to provide free
assistance to water systems investigating
and/or applying for grants or loans. We’d like
to give a big shout out to the Maine DWP for
their support and funding provided to make
this program free of charge! Their assistance
is a huge benefit to the water systems around
the state. If you’re interested and would like
more information or are ready to start the

Free Assistance with 
GRANTS AND LOANS

process of applying for a grant or loan, contact Thomas Bahun at 207-249-
4338 or thomas@tomswatersolutions.com

1 11 0

https://www.hach.com/sl1000-ppa?_bt=549127450965&_bk=hach%20sl1000&_bm=e&_bn=g&_bt=549127450965&_bk=hach%20sl1000&_bm=e&_bn=g&utm_id=go_cmp-1632130724_adg-65171161400_ad-549127450965_kwd-337047712984_dev-c_ext-_prd-&utm_source=google&gclid=CjwKCAjwqJSaBhBUEiwAg5W9p-qeFKFZ-nyyOpq4JlU63GDwhGRhCMf2wcHjUEwaQcgkyh4vyDtmxhoCcsYQAvD_BwE
https://vertassets.blob.core.windows.net/download/e341fd10/e341fd10-fc33-431c-8925-120bca344bd4/idrica_5g_a_game_changer_for_the_water_industry.pdf
https://www.duperon.com/wp-content/uploads/Harvest-rake.pdf
mailto:thomas@tomswatersolutions.com


1 31 2

Clean Watersheds Needs Survey

Corporation opted for a new type of well construction for their water source, a
so-called gravel packed well. From 1937 through 1962, the water company
installed four of these gravel packed wells. These wells supplied the residents
with good, pure water for several years. Subsequently, many improvements were
made to the system in 1965 due to the increased water demand of the AC
Lawrence and Burnham & Morrill companies.

The Water System Facility 

The Paris Utility District was established
on February 15, 1967, through an
Emergency Act presented to the State
Legislature. This bill passed the
Legislature, was signed by the governor,
and approved by the voters. Early in the
1970’s, the construction of a 2000-gallon
standpipe and new water mains were
completed on Paris Hill.

This survey is critical to the nation’s clean water funding needs.

• Submission Deadline: December 28, 2022 by 5:00 PM

• For all details, see the following webpage: 
https://www.maine.gov/dep/water/grants/srfparag.html

• How to look up your facility’s 2012 survey submission: 
https://ordspub.epa.gov/ords/cwns2012/f?p=cwns2012:3:

Maine’s Department of Environmental Protection is requesting that every 
POTW complete the Clean Watersheds Needs Survey, whether or not your 
system has any documented needs.

If you do not complete this survey, your facility will not receive principal 
forgiveness funding from DEP for at least the next two years.

Questions for the DEP can be directed to: Maine.CWSRF.Grants@maine.gov. In 1985, the district completed a water main replacement consisting of various
diameters. During this period, they also replaced 12 hydrants, added 2 new
hydrants, and replaced 116 existing services. Seven years later, they replaced
650 feet of water main which was funded by the Community Development
Block Grant and the District’s resources. Additionally, the District replaced 150
feet of water main with galvanized pipe in 1994. Impressively, this work was
performed by the District which significantly reduced their costs, and they
didn’t incur any additional debt. Furthermore, the voters of Paris approved the
“Town of Paris Wellhead Protection Ordinance” that is still in effect today. This
ordinance empowers them to better ensure safe drinking water for years to
come. What’s more, the district and the Town of Paris installed another 6,300
feet of new water main in 2003. The funding for these projects came from
various grants.

During 1998 and 1999, the corrosion control facility was constructed. Its
treatment capacity is approximately 1,200 GPM using both wells and finished
water pumps. The treatment consists of aeration to remove dissolved carbon
dioxide increasing the pH for lead and copper corrosion in the distribution
system. This method also reduces the concentration of dissolved radon gas in
the raw water. Moreover, their treatment also includes a sodium hypochlorite
feed system also located at the corrosion facility. Hypochlorination was
installed in November 2005 due to a mandatory chlorination order from the
Maine Drinking Water Program. This order was a consequence of E. coli bacteria
found in the service area of the water distribution system. This chlorination

(cont’d on next page)

The Water System Facility
The town of Paris, Maine was incorporated on June 20, 1793. However, it wasn’t until
1839 that the South Paris Aqueduct Company was founded. It was established by
a group of citizens for the purpose of bringing water into South Paris Village. Then
in 1899, the Paris Hill Water Company was incorporated, and they built a system
that served the Paris Hill portion of the town. The Norway Water Company was
organized in 1885 to supply water to the village of Norway, and in 1904 had begun
serving the village of South Paris. In March 1909, the South Paris Village Corporation
was granted a charter enabling them to acquire the Norway Water Company for
the community of Paris. During this time, the Hooper Ledge reservoir was
constructed. Meanwhile, the Paris Hill system which was run by the Paris Hill
Corporation had its own separate system. Their system utilized several springs in
the area and the water was stored in a 30,000-gallon cistern. Next in 1936, the

https://www.maine.gov/dep/water/grants/srfparag.html
https://ordspub.epa.gov/ords/cwns2012/f?p=cwns2012:3
mailto:Maine.CWSRF.Grants@maine.gov


1 4

(cont’d)

order resulted in the utility to decommission the Clark Hill reservoir as it was at least
100 years old, and probably the source of the coliform bacteria. Consequently in
2007, a new pre-stressed, concrete, 800,000-gallon tank was constructed.

The District started the Billings Bridge project in 2016 as part of a larger project by
the MDOT who was replacing the bridge. Then in 2019, the utility replaced the 100-
year-old water main at the bridge as it had failed years earlier and wasn’t being
used. A new main was constructed using 12-inch insulated ductile pipe across the
river. Doing so, restored the water main to full capacity.

The Paris Utility District is a community water system that sources its water from 2
groundwater wells. Both wells are gravel packed, one is an 81 foot well supplying 625
GPM and the second being a 63 foot well which supplies 550 GPM. The water
distribution system consists of 27 miles of water main, 145 fire hydrants, and 3 active
storage facilities: Hooper Ledge reservoir, Paris Hill standpipe, and Clark Hill reservoir
for a total of 1.5 MG of storage.

Today, their water system is the sole source of water to the town of Paris and is a
wholesale water provider for surrounding water utilities. Currently, the system
produces 2.5 MGD of potable water during the summer and 2 MGD the rest of the
year. Since the completion of the new water treatment plant in 2020, the capacity
has grown to 4 MGD giving them an additional 2 MGD as their community grows.

1 5

As the community grew, the Town of Paris constructed catch basins connected to
the small sewer system to alleviate flooding problems. Unfortunately, pollution of the
Little Androscoggin River continued as only one of the three outlets of the sewage
and storm water provided partial treatment. Adding to the pollution were two
companies, the AC Lawrence Co. and the AL Stewart & Sons Co.

In the early 1960’s planning for a new sewerage system began. However, it wasn’t
until 1970 that a Boston, Massachusetts firm finalized engineering plans of the
system. Its unique design included the treatment for combined municipal
sewerage, and the industrial wastes from the aforementioned companies.
Additionally, it was the first system in the country to provide secondary treatment
for tannery, cannery, and domestic waste at the same facility!

In the late 1970’s, the district received an EDA grant which helped to fund the building
of a sewer system on Paris Hill. This system was needed since most homes in the
area emptied raw, untreated sewage into fields and other localities near inhabited
areas of Paris Hill. Then in 1975, the district was awarded an additional sewer
construction contract to extend the sewer system into primary areas. Later in the
1980’s, road reconstruction projects removed most catch basins to reduce storm
water flow due to the closing of the cannery and tannery. Construction continued in
the early 1990’s, including sewer main extensions and replacements, and a new
pump station at Stoney Brook Bridge.

The district began composting treatment facility sludge in the early 2000’s.
Composting sludge continued for over 10 years until regulations were hard to meet.
Subsequently, new sewer and force mains, as well as a new submersible pumper
were installed in 2003.

Starting in 2004, the planning for updating the 30-year-old wastewater treatment
facility began. The upgrade needed to replace old equipment, reduce operating
costs, address reduced industrial flows, and meet stricter discharge limits to the
Little Androscoggin River. After reviewing options for 2 years, it was decided that they
should use the industrial portion of the existing plant for a new activated secondary
treatment plant. Phase I of this project was completed in 2006. The upgrades
included: a new influent bar screen, screening, wash press, screening conveyor,
aerated grit tank improvements, grit blowers, grit removal system, and a new
control room. In 2009, Phase II was finished. The renovations involved converting the
industrial treatment system into a new activated sludge system. Major components
of the upgrade included new: influent pumping system, aeration system with
coarse bubble diffusers, storm water holding tanks, sludge dewatering system with
screw press, and a SCADA control system. The final phase of the project was
completed in 2011, with the replacement of an old 8-inch sewer main, manholes,
and the upgrading of the Park Street pump station.

(cont’d on next page)

The Wastewater System Facility 
The first sewer or drainage system in the Town
of Paris was built in 1910. It was built in South Paris
Village and the construction was performed
over a period of five years. At that time, the
main outfall was a 15-inch line from Market
Square to the river, with an intercepting line up
Main Street including spurs on Pine and High Streets. Then in 1940, the Village
Corporation voted to assume the sewers from the Town of Paris. However, the town
was allowed the right of maintaining the surface-water catch basins. Also, another
section was built that serviced as far as the country buildings. This construction
concluded the last year that the State Legislature allowed raw sewerage to be
dumped into the river. All future construction was mandated to provide some sort
of treatment prior to being deposited into the river. More construction continued
and in 1947, a new section was created with its sewerage going to the treatment
plant prior to emptying into the river.



1 6

(cont’d)

In 2016, the Maine DEP required the district to complete a Master Plan to address the
Combined Sewer Overflow Long Term Control Plan by December 2017. In response
to this, the Town of Paris voted to move ahead with efforts to remove 22 catch
basins connected to the sewer collection system. Completion of this work was in
2018. Also in 2016, the Billings Bridge project commenced. This project replaced 20
feet of sewer main on the bridge. Thereafter, the district hired an engineering firm to
assist in the Sanitary Sewer Evaluation Study in 2018. After the study’s completion, it
enabled them to perform the necessary tasks and enhancements needed to allow
for continuation of their efforts in the elimination of storm water into the collection
system. It also allowed for capital improvements for the collection system.

As of today, the sewer system consists of a wastewater treatment plant that’s
licensed to discharge a monthly average flow of up to .065 MGD of secondary
wastewater to the river. The plant has both primary and secondary treatment,
whereupon the secondary treatment is extended aeration. The system produces an
average of 600 cubic yards of sludge per year. This sludge is then transported to a
solid waste landfill. Currently, the collection system has about 20 miles of gravity
sanitary sewer mains. The mains consist of asbestos cement, vitrified clay, PVC,
HDPE, and reinforced concrete. Included in the 20 miles of gravity sewer,
approximately 500 feet are deemed larger interceptor lines that have a larger
diameter. The mains average in size from 6 inches to 30 inches with the majority
being 8 inch in diameter. They also maintain 349 manholes, 7 pump stations, and
various force mains.

Two Systems – One Facility
At present, the Paris Utility District has 7 full-time and 2 part-time employees for both
the water and sewer facilities. Together the employees have a combination of 70
years of experience and service. Penny Lowe, Utility Manager, is pleased that the
staff is cross-trained in both water and sewer. She is proud to announce that
employees “have a willingness to expand their development in the water and
wastewater fields through training”.

The number one priority of the District is customer service. According to Penny, “We
believe the first contact the customer has with our utility is the most important,
whether it is at our office or the personnel in the field.” The ability to solve the
customers’ concerns by encouraging communication and discussion of any matter
can be achieved. They strive to be good listeners and empathize with the customer,
no matter how big or small the issue.

1 7

Her feeling is that everyone needs to be better stewards to protect our natural
resources, such as wellhead protection and maintaining clean rivers. The mission of
the Paris Utility District is “to provide safe, reliable, high-quality water and wastewater
utility services that meets and exceeds the requirements of our governing
agencies”. In keeping with their mission, they’re replacing a 100-year-old storage
tank with a new prestressed concrete tank with a targeted completion date of
December 2022. Additionally, they completed an interconnection study with the
Norway Water District with the hopes to find funding to complete and upgrade the
interconnection. In the future, both the water and sewer systems will continue to
follow their Master Plans in order to continue improvement for years to come.

Penny ended the interview with the following quote. “As we move forward with all the
new challenges we are facing, we need to continue to do our part to help our
customers and community navigate through the uncertainty, while we continue to
deliver clean water and treat wastewater that our customers depend on. All of us at
the Paris Utility District remain confident that together we can navigate these
uncertainties and challenges that we may encounter.” At the end of the day, the
achievements and goals of the Paris Utility District should be commended!

Their goal is to help their consumers to understand
the water and/or sewer system in the community.
In Penny’s opinion, the industry’s challenged to
educate the public of the importance of the daily
challenges of our water and sewer systems, search
for new recruits, and comply with new regulations.

Help us quantify impacts to the
State’s biosolids management. The
Maine Water Environment
Association and North East Biosolids